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PHENYLEPHRINE (Neo-Synephrine and others)
12 years and older : 10 mg 
 6-11 years: 5mg
4-5 years: 2.5 mg
Younger than 4 year: NOT 
RECOMMENDED

PSEUDOEPHEDRINE
ORAL (every 4-6 hours)

12 years and older : 60  
mg  6-11 years: 30 mg
Younger than 6  years: 15 
mg

ORAL SR (every 12 hours)
12 years and older : 120 mg
Younger than 12: NOT RECOMMENDED

ORAL CR (every 24 hours)
12 years and older : 240 mg
Younger than 12: NOT RECOMMENDED

PERSISTENT COUGH

DIPHENHYDRAMINE
(ANTIHISTAMINE WITH THE ABILITY TO SUPPRESS COUGH)

12 years and older: 25-50 mg 4-6 every hours  
Children under 10 kg: 12.5-25 mg three or four 
 times/day

GUAIFENESIN
Immediate-Release

12 years and older: 200-400  mg every 4-6 
hours

MAX DOSE: 6 doses/day (2400 mg/day)Extended-Release

12 years and older: 600-1200 mg every 12 hours
MAX DOSE: 2400 mg/day

Oral Solutions

12 years and older: 200-400  mg 4 hours. MAX DOSE: 2400 mg/day

6-11 years: 100-200 mg every 4 hours. MAX DOSE: 1200 mg/day

2-5 years: 50-100 mg every 4 hours. MAX DOSE: 600 mg/day

CETIRIZINE
6  years and older: 5-10 mg once daily

FEXOFENADINE
12 years and older: 60  mg twice daily or 180 mg once daily

LORATADINE
6  years and older: 10 mg once daily

LEVOCETIRIZINE

12 years and older: 5 mg once daily

DESLORATADINE
12 years and older: 5 mg once daily

DIPHENHYDRAMINE

12 years and older: 25-50 mg 4-6 every hours
Children under 10 kg: 12.5-25 mg three or four times/day

IBUPROFEN (TABLET AND SOLUTION)
12 years and older: 200  to 400  mg PO every 4 to 6  hours as needed. Max: 1200 mg/day.   
Children 6 to 8 years or weighing 60 lbs and more: 200  mg PO every 6  to 8 hours as needed.  
Max: 800 mg/day.

ACETAMINOPHEN (TABLET AND SOLUTION)
12 years and older: 325-650 mg every 4-6 hours. MAX DOSE: 3000 mg/day.
Children and Adolescents weighing 60  kg or more: 325 to 650  mg PO every 4 to 6  hours as  
needed. Alternatively, 1000 mg PO every 6  hours as needed. Max single dose: 1000 mg/dose.  
Max daily dose: 4000 mg/day.
Children and Adolescents weighing less than 60  kg: 10 to 15 mg/kg/dose PO every 4 to 6  hours  
as needed. Max single dose: 15 mg/kg /dose  Max daily dose: 75 mg / k g / da y

SAFE WITH: Decongestants, Pain relievers and Expectorants

No significant interactions with other medications

SAFE WITH: Antihistamines,  
Decongestants, and Expectorants

SAFE WITH: Antihistamines, Cough Suppressants, Expectorants, and Pain relievers

DEXTROMETHORPHAN
12 years and older: 10-30 mg every 4-6 hours
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STOP TAKING PAIN RELIEVER IF PAIN CONTINUES FOR MORE THAN 10 DAYS AND CONSULT  
WITH YOUR DOCTOR

TALK TO YOUR DOCTOR IF YOU DEVELOP ADVERSE REACTION AND IF YOUR SYMPTOMS
                                                                          PERSIST


